WATER POLLUTION CONTROL RESEARCH SERIES @ 11010 ESQ 08/M

Design Guides for

Biological Wastewater
Treatment Processes

A
L/

N

3

\ 3
=

"‘ AN RS NN

£
SEUN

Aap
AN
)

L
N

\’.;.‘-

S sl
/] A
- r‘.'ﬁ"\';'.l.’,

{ r‘-.,’d -
o 1’[ ';’r

N

Y

"
s Ky Y

N0 Wy
P I
1S A0 s ad 4

SO L LR

= g
r‘\' [ A\ T\ B

S
..\‘ «
T

)

v
N
[ (

U.S. ENVIRONMENTAL PROTECTION AGENCY




WATER POLLUTION CONTROL RESEARCH SERIES

The Vater Pollution Control Research Series describes the
results and progress in the control and abatement of pollution
in our liation's waters. They provide a central source of
information on the research, development and demonstration
activities in the Envirommental Protecvion Agency, through
inhouse research and grants and contracts with Federal, State,
and local agencies, research instituvtions, and industrial
organizations.

Inquiries pertaining to Water Pollution Contirol Research
Reports should be directed to the Chief, Publiecations Branch
(Water), Research Information Division, R¥M, Envirommental
Protection Agency, Washington, D.C. 20460.



DESIGN GUIDES FOR BIOLOGICAL WASTEWATER
TREATMENT PROCESSES

THE CITY OF AUSTIN, TEXAS
and
CENTER FOR RESEARCH IN WATER RESOURCES
Environmental Health E..gineering Research Laboratory
Civil Engineering Department

The University of Texas
Austin, Texas

for the

ENVIRONMENTAL PROTECTION AGENCY

Grant No.: Project #11010 ESQ

August, 1971

For sale by the Superintendent of Documents, U.S. Government Printing Office, Washington, D.C. 20402 - Price $1.75



EPA Review Notice

This report has been reviewed by the Environmental Protection
Agency and approved for publication. Approval does not
signify that the contents necessarily reflect the views and
policies of the Environmental Protection Agency nor does
nmention of trade names or commercial products constitute
endorsement or recommendation for use.

ii



ABSTRACT

The objective of this report is to provide a sct of guidelines {or the design
of various biological treatment processes. The cquations and factors which
must be considered in the design of the activated sludge system, the contact
stabilization system, trickling filter plants, aerated lagoons, and waste
stabilization ponds were based on operating data from full-scale plants at
the Govalle Wastewater Treatment Plant, the Williamson Treatment Plant,
and the Walnut Creek Plant operated by the City of Austin, Texas and other
operating data from the treatment plants where sufficient applicable data
were recorded.

The need for waste characterization including variations in quantities in flow
and composition of flow are emphasized. The applicability and limitaticns of
the design equations are presented. The significant design considerations
are discussed and design calculations included where these calculations
would be meaningful and in other cases, a design procedure is outlined in
detail.



CONTENTS

Section PAGE
I Conclusions 1
11 Recommendations 3
ITI Introduction 5
v Municipal Wastewater Characteristics 5
v Basic Relationships for Biological Wastewater Treatment 35
VI Activated Sludge Process 63
VII Aerated Lagoon Process 119
VIIT Trickling Filter Process 1hs

X Waste Stabilization Ponds 179
X Acknowledgments 209
XI References 211
XII Symbols and Abbreviations 219



1-1

1-2

1-3

1-4

1-5

1-6

1-7

1-8

1-10

1-11

1-12

1-13

1-14

1-15

1-16

1-17

1-18

1-19

2-2

2-3

FIGURES

Effects of Population on Wastewater Flows
Probabilitv Analysis of Wastewater Flow Data
Rainfall and Sewage Flow

Probability of Sewage Flow

Sewage Flow Distribution, Govalle Plant, Austin
Daily Variations in Wastewater Flow & Composition
Monthlv Variations in Wastewater Flow & Composition
Monthly Variations in Wastewater Flow Composition
Monthlv Variations in Wastewater Flow & Composition
Monthly Variations in Wastewater Flow & Compositicn
Loading Characteristics

Probability of BOD Influent

Probabilityv of BOD Load

BOD and Load Distribution

Probability of Suspended Solids

Total and Volatile Suspended Scolids of Raw Sewvage

PAGE

Non-Biodegradable Volatile Suspended Solids in Raw Wastewater 29

Non-Biodegradahble Suspended Sclids in Raw Wastewater

Continuous Fermentation Results

Removal Rate and Remaining BOD as Functions of Aeration Time

Aerated Lagoon Interactions

vi



FIGURE

2-4

2-5

2-6

3-1

3-2

3-3

3-4

3-5

3-6

3-7

3-8

3-9

3-10

3-11

3-12

3-13

3-14

3-15

3-16

3-17

3-18

3-19

Aeration Tank Types
Results of Tracer Studies from Aerated Lagoons
Tracer Response (Curves

Aeration Tank Arrangements

Non~Biodegradahle Suspended Solids in Mixed Liquor

Non-Biodegradable Solids of Mixed Liquor
Total Load and Soluble Effluent

Soluble Load and Effluent

Soluble COD Load and Effluent

BOD Load and BOD Effluent

BOD and Suspended Solids Effluent

Effluent Suspended Solids and Sludge Age
Oxygen Uptake Rates (Batch)

Oxvgen Uptake Profiles

Influence of Temperature on Oxygenation Capacity
Oxygen Saturation and Depth of Air Release
Bubble Aeration - Oxygen Transfer (Schematic)
Typical Aeration Tanks

Mechanical Aerator Characteristics

Excess Sludge and (SS + BOD) - Load

Different Types of Final Clarifiers

Sludge Volume Surface Load and Effluent Suspended Solids

vii

PAGE

53

56

60

64

68

69

71

72

74

75

77

78

81

83

85

87

88

90

95

100

101



FIGURE PAGE

3-20 Improvements of Final Clarifiers 103
3-21 Temperature Effects on Growth Rate of Nitrifying Bacteria 106
4-1 Rate Constant — Laboratory Scale Aerated Lagoons 121
4-2 Lab Scale Aerated Lagoons - Evaluation of the Removal

Rate Constant, "K" 123
4-3 Aerated Lagoon Transient Conditions 124
4-4 Soluble Effluent - BOD vs Detention Time 126
4~5 Effluent Suspended Solids vs Effluent BODT 128
4-6 Aerated Lagoons Temperature Prediction Nomograph 132
4-7 Power Level vs MLSS 135
4-8 MLSS and Power lLevel 136
4-9 Power Level and Negree of Mixing 137
4-10 Power Level for Oxvgen Transfer 139
4-11 Aerated Lagoon Systems 142
5-1 Trickling Filter; Flow Diagrams 147
5-2 Trickling Filter Evaluation 151
5-3 Influence of n on k* 153
5-4 Determination of k* 154
5-5 Determination of k* 156
5-6 BOD Removal vs Specific Surface 158
5-7 BOD Removed and Hydraulic Detention Time over Specific

Surface 159
5-8 Relationship Between Fraction of Volume Required and Specific

Surface 161
5-9 Performance and Specific Surface 162

viii



FIGURE : PAGE

5-10 Range of Rate Constants 167
5-11 Removal and BOD Volume - Load 168
5-12 Removal and BOD - Volume - Load 170
5-13 Excess Sludge From Trickling Filters 172
5-14 Relationship of Specific Surface and Diameter for

Various Media 175
6-1 Mechanisms of Degradations in Facultative Ponds 184
6-2 BOD Removal in Laboratory Ponds 188
6-3 BOD Remaining in Lab Scale Ponds 189
6-4 Areal Loading Rate for 907 Removal 192
6-5 Detention Time for 90% BOD Removal 193
6-6 Effluent Oualitv as a Function of Areal Loading 194
6-7 Range of Load and Effluent from Waste Stabilization Ponds 195
6-8 Experimental and Theoretical Effluent Ouality as a Function

of Areal Loading 196
6-9 Calculated Biodegradation Rate Constant, Assuming Com-

pletely mixed Conditions 198
6-10 Pilot Waste Stabilization Ponds 202

ix



No.

1-1

1-2

1-3

1-4

2-1

3-1

6-2

TABLES

Wastewater Flows (Williamson 1970)

Typical Water Use

Ratios of the Coefficients of Variance

Composition of Untreated Municipal Wastewater
Design Fquations for Bioleogical Treatment Processes
Activated Sludge Process Design Chart

Incluence of n and O on Rate Constant k%

Trickling Filter Design

L.oading Rate and Fffluent BOD from Single Facultative
Waste Stabilization Ponds

Comparison of Design Requirements for a Conventional
Facultative Pond and an Anaerobic-Facultative Pond System

PAGE

32

33

51

112

152

176

199

207



The conclusions prescnted peclow are nascd on the results of laboratory and
ficld-scale experimentation with biological treatment processes at the
Govalle Wastewater [reatment Plant, the Williamson Creek Wastewater
Treatment Plant, and the Walnut Creex Wastewater Treatment Plant, all
operated by the City of Austin, Texas.

1. Wastewater in Austin, Texas is from domestic and residential origin

and the industrial contributions are insignificant in volume and concentration.
The rate of flow and the strength of the wastewater are markedly influenced
by the infiltration of rainwater into the collection system. The average
concentrations of the influent BOD and suspended solids is 155 mg/1. The
average flow of wastewater to the Govalle Plant ocn Sundays is 20 MGD and
on work days is 23.5 MGD. An average dry weather flow of 25 MGD will
occur 30 percent of the time whereas a flow of 30 MGD will occur 90 percent
of the time during periods of rainfall,

2. The conventional activated sludge process resulted in effluent suspencad
solids concentrations of 12 tc 22 mg, 1, a total BOD of 20 to 23 mg/1, and

a soluble BOD of three to seve. mg/l. The activated sludge process was
evaluated at loading rates of (.23 to 0.28 pounas of BOD per pound of mixed
liquor suspended solids per day resulting in BOD removal rates of 0.198 to
0.234 1b BOD/1b MLSS - day. The narrow range of organic loadings resulted
from dilution of the incoming wastewater during periods of heavy rainfall.
The system was operated at aeration times which ranged from 2.2 to 4.9
hours.

3. The results of laboratory scale and field-scale evaluation of the contact
stabilization process indicate that effluent concentrations of soluble BOD of
six to 1l mg/l are possible at contact times as low as 15 minutes. In systems
in which the contact and stabilization basins are not physically separated,
back-mixing of the wastewater occurs at the point of introduction into the
aeration basin. Therefore, the contact time is somewhat longer than the
theoretical value. The data indicate that the average reduction in BOD for
the contact stabilizat ion system is 78 percent. BOD loading rates of 0.2

to 0.5 1b BOD/1b MLSS - day based on the total quantity solids in the
aeration system were applied to the contact stabilization process.

4. Results of the studies of the pilot-scale trickling filter with corrugated
plastic medium indicate that the soluble effluent BOD of 9.5 and 27.5 mg/1
are obtainable at hydraulic loadings of 63 and 183 MGAD, respectively.
These hydraulic loadings resulted in organic loading rates of 38 and 161 lb
BOD, 1000 cu ft-day. The performance of the trickling filter process is
controlled to a large extent by the type of medium used. The hydraulic
characteristics of the medium affects the magnitude of the overall BOD
removal rate constant,



5. The data observed for the field-scale aerated lagoons indicate that
soluble effluent BOD concentrations of less than five mg/l are possible at
detention times of about 2.5 days. At detention times of less than one day,
the effluent soluble BOD was between seven and 19 mg/l. The performance
of the aerated lagoons are affected by the operating temperature, the power
level, and the concentration of suspended solids in the aeration basin.

The system is less efficient at low temperatures than at high temperatures,
A power level of 30 horsepower per million gallons or higher results ina
completely mixed system. At power levels of less than 30 horsepower per
million gallons, some of the suspended solids settle and a zone of anaerobic
activity will exist at the bottom of the lagoon. An aerated lagoon must be
followed by an additional pond or clarifier to reduce the effluent suspended
solids concentration to a level prescribed by most regulatory agencies.
Removal of suspended solids will also markedly reduce the total BOD of

the effluent.

6. The results of these investigations of stabilizationpondsindicate that

a three pond system consisting of a separate anaerobic pond with a short
detention time followed by a facultative pond and a smaller maturation ponl
produced the best effluent of the three systems evaluated. The effluent
quality expressed as total BOD iicreased as the areal loading increased
from 47 to 165 lb BOD w/acre-day. However, the soluble effluent BOD was
independent of loading rate at the range of loading used in this study, and
the soluble BOD concentration was between two and ten mg/l. The soluble
effluent BOD concentration was also in the same range for the other two
systems.

7. Any of the biological systems described above can be used for the
effective treatment of municipal wastewaters provided the proper design
equation is applied and the proper design considerations are included in
developing the system.



RECOMMENDATIONS

Design of municipal wastewater treatment plants should be based onthe

bast available information and should take into consideration the variations
in flow and composition of the wastewater as well as the average flow and
quality characteristics. In those communities where a collection system is
already installed reliable quantity and composition data can be developed by
a survey of the existing system. In those communities where a collection
system does not exist, published information can be used as a basis for
design provided the information selected from the published sources is for
communities which have about the same population, commercial and industrial
activities, and climate.

The design equations presented in this report can be used for the design of
the unit processes selected for the biological treatment of municipal waste-
water. The coefficients and the rate constants which are included in the
discussions can be used for preliminary design, provided no other information
1s available.

Design of the biological treatment processes should take into consideration the
type of preliminary or primary tr.atment employed. The type of sludge handling
and disposal system provided may have a bearing on the selection of the
biological treatment system. The available landand the degree of treatment
required by effluent standards may dictate the type of system required and
eliminate the use of other biological treatment processes.

The performance of a wastewater treatment facility will pe only as good as
the operation and maintenance of the system. Therefore, the qualifications
of the operator should be taken into consideration during the design of the
particular system.

(98]



MUNICIPAL WASTEWATER CHARACTERISTICS

INTRCDUCTION

The design of municipal wastewater treatment facilities must take into
consideration the quantity and composition of the wastewater. The average
and the range of flow must be included in the hydraulic design of the treat-
ment plant. The characteristics of the wastewater will dictate the type of
nnit processes necessary for effective treatment.

The guantity and quality of the influent wastewater is affected by the land
use of the drainage area, the extent to which sanitary and storm water are
separated, the amount of infiltration, the rainfall pattern and the type of
industrial waste ordinance enforced by the municipality. The wastewater
generat ed in a particular area of a city is related to the water use pattern
which in turn is established by the price of water and the type of develop-
ment of the land. For example, the water use pattern is different for singi:
family residences, apartments, commercial and industrial developments.
Industries which operate only s¢ sonally or which have batch processes
and institutions which have large transient populations such as universities
can markedly affect the quantity of wastewater which must be treated.

WASTEWATER FLOW

The necessary data can be collected for particular citics if the wastewater
collection system is already installed. The hydraulic characteristics of
the system and variations of the wastewater flows from different parts of
the city can be determined by field surveys. The guality characteristics

of the wastewater from the various areas can also be determined as part of
the field survey. The treatment plant can be designed based on the exist-
ing land use pattern and the respective qualitative and quantitative character~